EPA-R2-72-001 ; _
DECEMBER 1972 Environmental Protection Technology Series

Evaluation of Waste Waters
from Petroleum and

Coal Processing

Office of Research and Monitoring
U.S. Environmental Protection Agency
Washington, D.C. 20460



RESEARCH REPORTING SERIES

Research reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:

1. Environmental Health Effects Research
[...]
tants to levels a fraction of those now required.

Wet scrubbing is the method preferred to simultaneously remove solid-particulate
matter, sulfur oxides, and hydrogen chloride. Gas temperatures are dropped from
700° C. down to about 150° F, with a spray of watar.

Gas is washed with venturi scrubbers, impingement baffles, or other energy -consuming
devices which bring liquid and gas together and then separate them, Solid particles
are removed by a mechanical cleansing effect. Gaseous acidic compounds are ab-
sorbed in the scrubbing liquid, which must be maintained in an alkaline condition

to ensure rapid and efficient removal. The blowdown from the wet scrubber will be

a slurry of fly-ash in a water solution of sulfites and chlorides.

(9) Stack Gases

Directing wet gas up a stack to the atmosphere presents a number of problems. A
heavy steam plume would be visible and might, in adverse weather, fog the ship
channel. Also, water pushed up the inside wall of the stack by the gas could over-
flow and spill down the outside of the wall.

To avoid these problems, a small burner in the base of the stack will heat the ID fan
discharge flow from about 150° to about 300° F. This arrangement permits the stack
to be built of carbon steel with a minimum amount of outside insulation. The stack
will be 200 to 250 feet high, which is adequate to disperse stack gas. It is estimated
that on the average, at full plant capacity, the stack-gas flow would be near 150,000
scfm. Handling this flow in a single train would require equipment which, in some
cases, would be larger than previously built. It also makes the plant vulnerable to
complete shutdown if failure occurs at any point. Accordingly, the combustion-gas
flow, ofter leaving the secondary combustion furnace, is divided into three equal
streams. Each is directed to a separate train consisting of waste-heat boiler, wet
scrubber, and ID fan. These streams rejoin at the stack. High-pressure saturated
steam generated in the three waste-heat boilers is directed to a single gas-fired
super-heater before being exported.

Current Texas Air Control Board regulations would permit 150,000 scfm of stack gas
to carry 650 Ib/hr of solid particulates and 5,200 Ib/hr of sulfur dioxide. This

-90-



would be at an elevation of 250 feet and at 300° F. Plant design is predicated on
reducing these pollutants to a small fraction of these values.

3. Water Use and Reuse

in the past, water has not received due concern as a major economic item in manu-
facturing or processing operations [75] . Water has been plentiful and inexpensive,
and its real costs have been difficult to assess. Water as a raw material has not
been accorded the cost accounting attention given to other raw materials. How-
ever, there can be no doubt that future water use will be closely managed, receiv-
ing attention as an element of the processing or manufacturing operation. A wise
course is for industry to work toward its own solutions to the problems of water [76) .

Water management is not new. But not until recently has the shortage of usable water
affected the future of industry. Two factors have created an important awareness of
water management. First, the national concern about water pollution bears on every
industry. Increasing production and unremitting governmental pressure to prevent
pollution at its source are problems. Second, water from natural precipitation re-
mains virtually fixed, but the demand for usable water is rapidly increasing [76] .

In 1959, the U.S, water usage was 265 bgd (billion gallons a day). Presently, our
total water use is about 315 bgd. Because of our fast growing population and our
rising standards of living, ithas been estimated our nation will require 500 bgd by 1980.
From the 1964 Bureau of the Census, "water use in manufacturing" averages 30.7 bgd,
Notably, industry ispredicted fo be the segment of our society with the fastest growing
water demand. However, larger water reuse will make industry a more efficient user of
the water itmust have. According to the 1964 wateruse in manufacturing survey, the pet-
roleum refining industry practices water reuse. In 1954, refining operations hada daily
requiremenrof3.4bgd compared to agross wateruseof 11,3bgd. (Gross water use is
defined as the total volume of water needed, and countsagainalireuse.) By 1964, in-
take volume increasedonly 12 percent to 3.8bgd while gross water use increased 50
percent to 16.8bgd. During this 10-year period the reuse ratio climbed from 3.4to
4.4, Almost one-half of the total intake water volume was from brackish watersources [76] .

Generally, the biggest need is not for water treatment chemicals or for waste treat-
ment chemicals or for waste treatment plants and equipment, but for more precise
knowledge of water use and how this use is related to pollution. Eventually, the
et s-wait-and-see approach" can result in expensive crash programs and unwise
decisions. In some regions, water needs have grown until they are almost greater
than the usable supply. In the coming years, it will be a race between keeping
water re-usable and the fast rising needs for water. Inevitably, regulatory agencies
must enforce the clean water practices [74] .

Water is a reusable resource. It is used many times over. Sewage plant effluent
dumped into a river by one city eventually may be used as a water supply downstream

-91-



by another. The water could be reclaimed in a treatment facility, and ultimately
serve as a water supply, for a lower use conserving potable water for higher uses
(e.g. domestic consumption) [77]. In the former case, nature purifies the water
and in the latter case, man implements purification.

Intended use -dictates water quality requirements. Treated properly, municipal sew-
age may be reused, Industry is reusing water on an increasing scale, and finding
reclaimed water valuable for augmenting existing supplies.

Major industrial water users are the primary-metal manufacture, chemicals and allied
products, paper, petroleum and coal products, and food industries [78] . Reclaimed
water could be utilized by all these but the food industry for obvious health and
psychological reasons, Economic conditions in the United States favor reuse. Pre-
sently, direct reuse is minimal, but good potential exists. Reuse provides industry
with a dependable, low=cost water supply, since sewage effluents are available in
large quantities near metropolitan areas. Metropolitan areas attract industry because
of the readily available labor pool. Hence, industrial reuse seems logical.

Treated properly, sewage treatment plant effluents can be used as processing water,
boiler makeup water, and cooling water. Cooling waters comprise 60-80 percent
of all industrial water uses [78] . The cooling requirements are tremendous. Using
reclaimed water may be more economical than municipal water because:

1. Treatment costs are usually higher for municipal water.

2, If the municipal water treatment plant is already working at capacity,
as many are, additional water production requires. costly expansions.

3. Potable water is conserved for higher uses.

4, Reusereduces the amount of sewage effluent polluting the receiving stream.

Slime control might be the only treatment needed to use the sewage treatment plant
effluent for cooling water [78] . Obviously, reclaimed water offers significant value
to industry. As aresult, industry should considerreuse when faced with a water shortage.

Conditionsnecessary for industrial reuse of sewage treatment plant effiuents [79, 80,
81] are:

1. A local industry must need water for a process not concerned with public
health. . o

2. Enough effluent must be available to supply the requirements of the in=
dustry. ‘ '

3. Processing and transportation costs must not exceed the cost of alternate
water supplies. : o

4. The effluent quality must be consistent enough for the intended reuse.

-92-



The Champlin Oil and Refining Company, Enid, Oklahoma, demonstrates the benefits
of water reuse. The only supply of water available to the refinery for an expansion
of their facilities in Enid, in 1942, was the "treated" effluent from the inadequate,
overloaded sewage treatment plant[79,82] . Until 1954, when a new treatment plant
was completed, the refinery used a mixrure of raw sewage and treated effluent for
cooling water. Now, only treated effluent is used barring a complete upset of the
system. The effluent is their principal source of water.

First priority for the effluent belongs to the municipal treatment plant for housekeep-
ing requirements. By agreement, the city allows the refinery up to 2000 gpm, or
nearly 3 mgd, provided the treatment plant's requirements have been fulfilled. How-
ever, in practice, the city allows the refinery to withdraw any amount they need.

The sewage treatment plant is located about 2 miles south of the refinery, on the
outskirts of Enid, a city of some 47,000 persons. Daily sewage flow rates vary from
2 to 6 mgd. The treatment plant provides primary and secondary sewage treatment.
Figure 12 shows a simplified flow diagram of the plant. The primary treatment in-
volves screening, grit removal, and sedimentation. Secondary treatment, a biologi-
cal process, uses a modified activated-sludge process.

Typical quality characteristics of the plant influent and effluent (1969 data) are tab-
vlated in Table 14,

TABLE 14

Typical Characteristics of the Enid Sewage Treatment
Influent and Effluent

Dissolved Solids (ppm) |n2|803en1' Efgl:l;zenf
Suspended Solids (ppm) 277 56
Total Solids (ppm) 953 691
8.0.D. (ppm) 284 b4
oH 7.7 7.4
Flow (mgd) 4.1 R

The final effluent, emerging from the secondary clarifiers, is divided into two streams:
one discharges into an adjacent receiving stream (Boggy Creek); the other is for treat-
ment plant and refinery use. Champlin's water is transported to the refinery via a pipe
line. Storage is available at the treatment plant for the refinery; however, storage
is not used because the minimum sewage flow rate exceeds the combined demand of
the treatment plant and the refinery. Present withdrawal for the refinery is 1100 gpm,

-93-



_76_

RAW
——————
SEWAGE

'SCREENS |——»

PRIMARY
GRIT CLARIFIER I T
CHAMBER
AERATION
TO ANAEROBIC — RETURN
DIGESTER ~e
SLUDGE

TO REFINERY
-]

CHLORINATORS
AND
LIFT STATION

SECONDARY

CLARIFIER

FIGURE 12, FLOW DIAGRAM OF ENID SEWAGE TREATMENT PLANT,
ENID, OKLAHOMA,




or approximately 1.6 mgd. The refinery chiorinates the effluent (about 17 ppm) at
their pumping station located at the sewage treatment plant,

At the refinery, all the treated sewage is used for cooling. Additional treatment

is required to meet minimum quality standards for cooling, to restrain microorganism
growth, and to reduce corrosion and scaling. Briefly, in-plant treatment at the re-
finery involves: 1) cold lime softening; 2) alum coagulation; 3) polymerization; 4)
pH adjustment; and 5) slime control.

Lime treatment lowers the phosphate concentration in the makeup water. Alum
coagulation reduces the suspended solids concentration and aids phosphate removal.,
Fifty percent phosphate removal is attained. Polymerization increases the weight

of the flocculant in the clarifier, and hypothetically increases the capacity from

500 gpm to about 1100 gpm. Fair results are obtained at 1100 gpm, but better re-
sults are obtained up to 800 gpm. The primary purpose of the pH adjustment is to
reduce the bicarbonate alkalinity of the makeup water; however, it also serves to

keep the scale forming calcium phosphate in solution. Slime control is accomplished
with bromine and various commercial non-oxidizing microbiocides on a slug dosage
basis. The treatment schedule is involved and will not be presented here. The micro-

biocides are tailored by experience to the microorganisms found in the cooling
towers and the dosages are empirical.

Finished water quality and an analysis of refinery water treatment and costs appears
inTables 15and 16. Fiscal year 1970 (first half) cost data from the Enid Sewage
Treatment Plant indicates an average treatment cost of $51 per million gallons (5¢/
1000 gal.). An analysis of the sewage treatment costs is set forth in Table 17, This
treatment cost is borne by the city regardless of reuse.

The refinery pays the city a fixed cost of $75 per month for the effluent. Currently,

additional treatment by the refinery brings the cost to $230 per day ($6900 per
month) for about 1.6 mgd.

The cost of an alternate water supply for cooling is difficult to assess. The city

could provide the refinery with additional fresh water at this time, at a cost of 19
cents per thousand gallons. However, the amount available from the city meets less
than one-fourth the cooling demands of the refinery. Using the current water price

to formulate an alternative cost, additional water would cost $300 per day, ($9030
per month). Reuse, then, saves the refinery $70 per day, or nearly $26,000 annually,
in water costs. The cost of purchasing and treating the sewage effluent is cheaper
than fresh water from the city. However, associated cleaning and maintenance

costs increase when reuse is practiced for several reasons [83] :

1. The "fertile" effluent accelerates microbial growth.
2., Reuse creates more equipment fouling problems.

-95-



TABLE 15

Typical Finished Water Quality at Champlin Refinery

Total Dissolved Solids (ppm) 600
Suspended Solids (ppm) 30
Alkalinity as Cc:CC)3 (ppm) 150
Total Hardness as C0C03 (ppm) 210
Calcium Hardness as CGCO3 (ppm) 170
NaCl 320
Phosphate (ppm) 15-24
Ammonia Nitrogen (ppm) 28-50
pH 6.2-6.5
TABLE 16
Typical Treatment Costs for Cooling Tower
Make-up Water at Champlin Refinery
(Based on 1100 gpm)
cost * cost * o
per month per million gallons
Sewage Effluent $ 75 $2
Pumping (electricity) 817 17
Chlorination (17 ppm) 474 10
Softening & Clarification
140-150 ppm lime 709 15

8 ppm alum 131 3

0.2 ppm polymer . 143 3

200 ppm H2504 921 19
Biocides (including Bromine) ?ﬁ‘ﬂ 77
Total $6930 $146

*all costs rounded to nearest dollar

=94~



TABLE 17

Average Monthly Operating Costs for Enid
Sewage Treatment Plant
(Based on First Half F. Y. 1970)

COST*
Electric $ 304
Natural Gas 341
Telephone 23
Mobile Equipment Expense 121
Maintenance N4
Salaries 4447
Total $6377

Average Montly Sewage Flow = 125 million gallons

Average Sewage Treatment Cost = $6377 - $51
125 million gallons -

*qll costs rounded to nearest dollar

3. Reuse causes more corrosion in the cooling system.
4. Increased fouling lowers the heat exchanger efficiency.
5. More frequent backwashing is required.

Measurement of these costs is subjective. Present accounting procedures lack water
reuse cost data. Hence, only qualitative measurements can be made. Considering
an adequate alternate water supply is not available fromany other source, the sew-
age plant effluent is a vital asset to the refinery. If a refinery is to resort to sewage
treatment plant effluent these measures should be considered [82,83].
1. Adequate chlorination of the sewage treatment plant effluent.
Reduce suspended solids and phosphates prior to water use.

3. Establish a slime control program, preferably using non-oxidizing microbiocides.
4. Use suitable corrosion inhibitors and fouling dispersants.

The Champlin Oil and Refining Company, Enid, Oklahoma, demonstrates the benefits
-97-



of water reuse. While in-plant treatment costs at the refinery are higher than for

domestic water, they are offset by the lower purchase price for the treated sewage

effluent. Reuse in Enid supplements limited fresh water resources and allows addi-

tional beneficial use of the water, Experiences at Champlin's refinery show that

municipal sewage treatment plant effluents provide a dependable, low-cost water -
supply worthy of consideration,

4. Instrumentation

a. Introduction

Despite the constant increase in production and processing of petroleum products;
there has not been a correspondingly intensive development of improved methods